
STRUT/SPINDLE

3

7

5

8
4

SPINDLE MOUNT WHEEL

6

2

1 OR 7

* 6.76 lb per side.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 11-9844 BOLT, 3/8-16 X .75 HEX, * FOR RACECRAFT SPINDLE ONLY* 2
2 11-9995 BOLT , 3/8-16 X 1, 12-POINT, FOR MOUNTING HAT TO WHEEL 5
3 16-0210, STRANGE STRUT, F1 10.75 SPNDLE MOUNT BRACKET, 16-0210-1/2, STRANGE STRUT, F1, 10.75, SPNDL MOUNT, LH SIDE, RH SIDE 1
4 002-0044SSP CALIPER ASSEMBLY DR-1 DRAG RACE CALIPER ASSEMBLY, 1.75 BORE, .312" ROTOR 1
5 11-B9789 NUT, 3/8-24 FLANGE LOCK NUT, *NOT USED ON RACECRAFT SPINDLE* 2
6 12-1140, STRANGE STRUT BEARING SPACER. BEARING SPACER, .125" THK 1
7 11-B9897, 11-B9913, 11-B9879 BOLT, SHCS, 3/8-24 X 1, FLAT WASHER, LOCK WASHER 4
8 204-0211, 107531255625, HARDWARE SPINDLE MOUNT HAT, 10.75 ROTOR, 5/16-18 X .75  HEX BOLT(X5) ASSEMBLY 1

TBM Brakes
Brake Man, LLC
838 Calle Plano
Camarillo, California  93012

001-0204, STRANGE SPINDLE MOUNT


	Sheet1
	Drawing View16


